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MODEL NO. 4157KB

ITEM PART NO. DESCRIPTION QTY NOTE
001 853464-5 NAME PLATE   4157KB   1
002 911148-2 Trapézfeju csavar M4x25 911148   4
003 911273-9 Trapézfeju csavar M5x50 911273   3
004 181044-0 Szénkefe CB-153 (CB-152)*   1
005 643650-4 Szénkefetartó-sapka 6,5-13,5 (   2
006 153921-6 MOTOR HOUSING COMPLETE  new   1
007 651165-7 Kapcsoló   1
008 266020-6 Önmetszo csavar M4x12   1
009 682540-6 Kábelvédo 9,3-90 682540-6*   1
010 665890-4 Kábel   1
011 687052-4 Kábel-feszültségmentesíto 6870   1
012 265995-6 Önmetszo csavar M4x18*   2
013 410201-6 HANDLE COVER   1
014 210005-4 Golyóscsapágy 608DDW 210005-4*   1
015 681625-5 Szigetelo alátét 681625-5*   1
016 596068-7 Állórész 4157KB   1
017 266046-8 Önmetszo csavar M5x50   2
018 510040-5 Forgórész   1

INC. 14,15,21,22,86
019 415603-1 FAN GUIDE   1
020 163113-9 Tengelyrögzíto kar SR2300   1
021 213102-5 Tömítés 12 213102-5   1
022 211129-9 Golyóscsapágy 6201DDW 211129-9   1
026 931402-8 Hatlapú anya M8 931402-8*   1
027 911106-8 Trapézfeju csavar M4x8 911106-   1
028 341415-5 Lap a szoírtó karhoz SR2300*   1
029 341416-3 Szorító kar SR2300   1
030 253766-3 Lapos távtartó alátétgyuru 8 5   1
033 153302-4 GEAR HOUSING COMPLETE   1

INC. 35
035 212052-1 Tugörgos csapágy 1010 8035NB/H   1
037 226532-1 Fogaskerék /4157   1
038 257064-7 Gyuru 15 SR2100/JR3030/T   1
039 962153-2 Seeger-gyuru R-35 962153-2   1
040 211228-7 Golyóscsapágy 6202DDW*   1
041 324257-2 Tengely /4157   1
043 317187-4 Csapágyház 4157KB   1
044 911126-2 Trapézfeju csavar M4x16 5500S   4
045 213319-0 Tömítogyuru /4157   1
046 344758-4 Labirintgyuru /4157KB   1
053 224375-5 Belso illesztogyuru   1
054 224275-9 Külso illesztoperem 40 SR2100/   1
055 266283-4 Hex. Socket Head Bolt  M8x20   1
056 911106-8 Trapézfeju csavar M4x8 911106-   1
057 931402-8 Hatlapú anya M8 931402-8*   1
058 341415-5 Lap a szoírtó karhoz SR2300*   1
059 341416-3 Szorító kar SR2300   1
060 253766-3 Lapos távtartó alátétgyuru 8 5   1
061 251858-2 Szárnyas csavar M6x15 SR2300/S   1
062 317160-4 ANGULAR PLATE   1
063 252103-8 Hatlapú anya M5-8 252103-8*   1
064 911108-4 Trapézfeju csavar M4x8 911108-   1
065 344762-3 INDICATION PLATE   1
066 265075-8 Csavar M5   1
067 345491-1 ANGULAR GUIDE  new   1
068 266227-4 CAP SQUARE NECK BOLT M8x28   1
069 256442-8 Shoulder Pin  6-7   1
070 265965-5 Négylapú fejescsavar   1
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071 163409-8 DEPTH GUIDE   1
072 345192-1 BASE   1
073 266213-5 Imbuszcsavar M5x12 5621RDWA   1
074 912212-2 Süllyesztett feju csavar M5x12   5
075 266213-5 Imbuszcsavar M5x12 5621RDWA   1
076 265085-5 + COUNTERSUNK HEAD SCREW  M4x8   2
077 265995-6 Önmetszo csavar M4x18*   3
078 158925-3 DUST BOX  (L) Complete  new   1
079 344761-5 EARTH PLATE   1
080 151564-8 Porvédo 4157KB   1
081 421362-7 Zárókupak 5017   1
082 188823-7 DUST BOX  (R)  SET new 4157KB   1

INC. 84
083 911263-2 Trapézfeju csavar M5x40 911263   2
084 819003-1 MAKITA címke (2400B/5100BR)   1
085 213621-1 O gyuru 46   1
086 241513-4 FAN  92   1
087 645200-1 Zajszuro kondenzátor 645200-1*   1
088 654542-2 TERMINAL BLOCK 2P   1
089 961055-9 Seeger-gyuru S-15 961055-9   1
A01 410047-0 Csavarkulcs-tartó 4105KB, 32-t   1
A02 A-87600 Diamond Wheel  180mmUNI 4157KB   1
A03 783204-6 HEX. WRENCH  6   1
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